
F:\Data\Shared Data\Agendas\Municipal Authority Agendas\2023 MA Agendas\04-10-23\April 2023 Agenda Materials\4-10-2023 
Agenda.doc 
 

 
 
 

 EAST GOSHEN MUNICIPAL AUTHORITY 
April 10, 2023 

7:00 
 

 
1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE 

a. Ask if anyone will be taping the meeting 
         

2. CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS 
 

3. SEWER REPORTS 
 

a. Director of Public Work’s Report 
b. Pennoni Engineer’s Report 
c. Big Fish Environmental Report 

 
4. APPROVAL OF MINUTES 

 
             a.  March 13, 2023 
            

5.  APPROVAL OF INVOICES   
 

• Pennoni    Invoice #1163612 $24,365.50 
• Pennoni    Invoice #1163613 $2,614.75 
• Pennoni    Invoice #1163615 $1,654.50 
• Delaware River Basin Commission Invoice #232174  $715.00 (paid 4/3/23) 
• Maillie     Invoice #93285  $8,000.00 (paid 4/3/23) 
• Gawthrop Greenwood   Invoice #270489 $723.50  
• PA Municipal Authorities  Invoice #212  $880.25 (paid 1/27/23) 

 
 

6. LIAISON REPORTS 
 

 
7. FINANCIAL REPORTS 
  

a. March 
 

8. OLD BUSINESS 
           
           



F:\Data\Shared Data\Agendas\Municipal Authority Agendas\2023 MA Agendas\04-10-23\April 2023 Agenda Materials\4-10-2023 
Agenda.doc 
 

 
9. 2023 Goals: 

 
Goal Status 

Ridley Creek plant compliance 
January, February, & March were in compliance and 
met all requirements.  

Continue to monitor upgrades at WGSTP and 
Westtown Way Pump Station 

Ongoing.  Generator and transformers are in place. 
Actively working on the building. 
 

Continue to implement infiltration and inflow 
for the sewer system 

Ongoing. 
 

Caustic Soda Project 
 

Pads poured and in process of running piping. 
 

Replace sewer line - Hershey Mill Estate trunk 
line  

 
Pipes are all installed.  Still need to do restoration and 
mandrel and air tests. 

Two new meters for Ridley Creek collection 
 
 

 Blacksmith Shop (2023) 
 Line Road – (2024) 

 
 

10. NEW BUSINESS  
 

a. Reservoir Rd Sanitary Inspection Report from Pennoni (MA needs to approve.) 
 

b. Supplee Valley CIPPL Scope and Cost Opinion Update from Pennoni 
 

c. Acknowledge Chapter 94 Annual Reports:  (1) Ridley Creek, (2) West Goshen,           
(3) Westtown, (4) Hershey’s Mill Village & (5) Ridley Creek 
Willistown (see Mark Miller for reports) 

   
11. CAPACITY REQUESTS  

 
12. ANY OTHER MATTER     

 
13. CORRESPONDENCE AND REPORTS OF INTEREST  

 
14. PUBLIC COMMENT 

 
15. ADJOURNMENT 



AREA COD 610 

692-7171

 

 
EAST GOSHEN MUNICIPAL AUTHORITY 

EAST GOSHEN TOWNSHIP 
                       1580 PAOLI PIKE, WEST CHESTER, PA 19380-6199 

 
 

 

 
 
 
To:  Municipal Authority 
 
From:  Mark Miller 
 
Re:  April 10, 2023, Monthly Report 
 
 
Monthly Flows: The average daily flow to West Goshen was 781,951 per day.  
  
Meters: The meters were read on a daily basis with no problems to report. 
  
C.C. Collection: The pump stations were visited on a daily basis. Routine maintenance was 

performed:  we cleaned the wet well and checked oil levels on the 
generator and muffin monster.  We received an odor complaint in White 
Chimneys.  The crew went out and pulled two manholes and installed 
charcoal  filters. As you may know, the Ashbridge Pump Station ties into 
that development and the effluent tends to go septic.  That is the odor 
that they detect. 

 
C.C. Interceptor: Mike Ellis will be putting a package together for the repairs.   
  
R.C. Collection: The pump stations were visited on a daily basis. Wet was washed down 

and oil levels were checked in the equipment. We had one complaint for a 
loose manhole cover in Hunt Country. The riser ring was broken so we 
removed the ring and installed a new cover. 

 
Ridley Creek Plant: Routine maintenance was performed. We poured the pad for the caustic 

soda tank and we are waiting for the concrete to cure before we set the 
tank.  The new sampler arrived last week and will be placed in service. 
Lenni Electric was called to investigate a power issue with the blowers and 
they found that a relay had gone bad.  The relay was replaced and two 
were ordered for the shelf.   

 
Alarms: 17 were received and most were due to power outages. 
  
PA One Call: We received 116 PA One Calls for the month of March.   
 
 Monthly Rainfall: 1.85 inches of rain for the month of March 
 
Lateral Repairs or Caps:  We replaced six caps. 
 



 

RCSTP Monthly Operations Report 

April 2023 

Executive Summary 
 
The Ridley Creek sewage treatment plant outfall 001 is anticipated to meet all effluent limitations 
regarding water quality for March 2023. All supplemental reports were submitted for the month of 
February 2023 with the eDMR Discharge to the Applebrook irrigation lagoon remaining offline  
Chemical usage utilized for total alkalinity remained consistent with previous months. Aluminium 
sulphate solution volumes decreased slightly to a daily average of 71.6 compared to the previous 
month at 75.4 gpd to achieve phosphorus removal. No significant mechanical or operational 
issues were observed during the sludge dewatering equipment or SBR treatment process. Sludge 
dewatering increased from 401,730 to 553,982 gallons the month. There were no odor complaints 
during the month.      
 

Table 1 
 

 
 
Treatment Process Operation  

Table 1 illustrates the final effluent composite sample data reported for outfall 001 March 2023. 
The month-to-date average total phosphorus was reported as 0.13 mg/L compared to the permit 
limitation of 0.50 mg/L. The TSS samples were consistently in single digits. The results remain 
below the weekly maximum of 15 mg/L. The draft month to date average TSS is reported as 7.2 
mg/L compared to the discharge limitation of 10 mg/L.   

The final effluent test results demonstrate that the biological treatment performed well during 
March. The sequencing batch reactors (SBRs) numbered 2, 3, and 4 were in service. Process 
monitoring of each SBR included ammonia as N, nitrite as N, Nitrate as N, COD, SSV, MLSS, 
and total phosphorus. Daily analysis of the final effluent flow equalization grab sample for total 
phosphorus is ongoing. Sample collection and analysis of the influent wastewater collected at the 
influent pump station wet well is ongoing.   

Flow
MGD 

Average mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month
Geo 

Mean
Geo 

Mean
0.75 10 62 Report Report 10 62 2.5 44 0.5 3 200 1,000

Inst. Max 20 94 15 94 5 1
          Sample Date

March 7, 2023 0.292 2.0 4.9 10.90 26.5 5.6 13.6 0.10 0.24 0.11 0.27 18 1.2553
March 14, 2023 0.313 2.0 5.2 6.20 16.2 8.8 23.0 0.10 0.26 0.14 0.37 10 1.0000
March 21, 2023
March 28, 2023

Average 0.303 2.0 5.0 8.55 21.4 7.2 18.3 0.10 0.25 0.13 0.32 14 1.1276
Minimum 0.292 2.0 4.9 6.20 16.2 5.6 13.6 0.10 0.24 0.11 0.27 10 1.0000
Maximum 0.313 2.0 5.2 10.90 26.5 8.8 23.0 0.10 0.26 0.14 0.37 18 1.2553

March 2023- Final Effluent - Outfall 001

NPDES Permit 
Discharge Limitations

CBOD5 Total Nitrogen TSS NH4-N Total Phosphorus Fecal Coliform



 
 

Page 2 of 3 
 

Discharge to the Applebrook irrigation lagoon, outfall 002 remains offline. 

The influent wastewater pollutant concentrations and loading entering the wastewater treatment 
facility generally remained within the design concentration and organic loading values. The TSS 
and CBOD5 monthly average weekly concentrations were generally observed to be less than the 
design parameters for the treatment process. 

Table 2 presents the pollutant data for the influent wastewater collected at the doghouse manhole 
during March 2023. 

Table 2 

 

  

The foam on the SBR surface remained consistent during March, with approximately 15% to 20% 
coverage of the surface area. The foam thickness is approximately 2 inches and is light to medium 
brown. These conditions may contribute to a decrease in clarity within the final effluent post-flow 
equalization basins; however, the clarity is improved after passing through the disc filters. The 
operation strategy is to lower the MLSS to maintain a F:M ratio of 0.06 while ensuring the 
ammonia effluent discharge concentration remains within the seasonal limit of 2.5 mg/L.  

PA DEP 

No activity 

Pennoni Associates 

Continued to provide for the Chapter 94 report. 

 

 

 

 

 

 

Flow
mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day

335 2,098 NA NA 320 2,001 32 200 48 301 9.1 57

March 7, 2023 0.351 270 790 219 641 250 732 34.9 102 47.3 138 5.5 16.0
March 14, 2023 0.424 220 778 225 796 198 700 31.7 112 43.3 153 5.03 17.8
March 21, 2023
March 28, 2023

Average 0.388 245 784 222 718 224 716 33 107 45.3 146 5.25 16.9
Minimum 0.351 220 778 219.0 641 198 700 32 102 43.3 138 5.03 16.0
Maximum 0.424 270 790 225 796 250 732 35 112 47.3 153 5.47 17.8

          Sample Date

MGD 
Average

 March 2023 - Influent Wastewaster

Design Basis
BOD5 CBOD5 TSS NH4-N TKN, mg/L

Phosphorus,Total, 
mg/L



 
 

Page 3 of 3 
 

Chemical Usage:  

 March 2023 

Chemical Daily Average Total Monthly 

Soda Ash, pounds 285 9,150 

Aluminium Sulfate solution, gal 71.4 2,221 

Sludge Dewatering, gal* 20,181 443,982 

     *The centrifuge was operated 22 days during the month. 

 

Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly 

Cleaned buildings and laboratory. 

March 2023 - Influent Wastewater 

Design Basis 
Flow BOD5 CBOD5 TSS NH4-N    

 
  

MGD 
Average 

mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day     

335 2,098 NA NA 320 2,001 32 200     
          Sample Date 

March 7, 2023 0.351 270 790 219 641 250 732 34.9 102     
March 14, 2023 0.424 220 778 225 796 198 700 31.7 112     
March 21, 2023                           
March 28, 2023                           

Average 0.388 245 784 222 718 224 716 33 107     
Minimum 0.351 220 778 219.0 641 198 700 32 102     
Maximum 0.424 270 790 225 796 250 732 35 112     

 



 

Christiana Executive Campus 

121 Continental Drive, Suite 207 

Newark, DE 19713 

T: 302-655-4451 

F: 302-654-2895 

 

www.pennoni.com 

EAST GOSHEN MUNICIPAL AUTHORITY 

ENGINEER’S REPORT 

April 5, 2023 

 

Ridley Creek Sewage Treatment Plant (RCSTP) 

• Caustic Soda Conversion – We will provide assistance as needed during the Township’s construction 

of the system.  

• UV Disinfection System – The system is being fabricated, and delivery was originally planned in late 

February or early March 2023. We have re-requested a schedule update from the supplier so that we 

can coordinate bidding for the construction installation work. 

An updated tentative schedule for the mechanical and electrical contracts’ bidding follows; this 

schedule is subject to change depending upon the supplier’s scheduling. 

• Bid Advertisement – mid-to-late April 

• Bids Due – mid-to-late May 

• Award Consideration – June 12, 2023 at the Municipal Authority Meeting 

• Generator #2 Replacement – We reviewed and approved a revised equipment submittal from the 

supplier, Premium Power Services for the Cummins’ 500 kW diesel generator on March 8. The 

generator was released for fabrication thereafter. The lead times on the generator and ATS are 43 

weeks and 22 weeks respectively so we expect delivery of the entire system around January 2024. We 

will prepare design for the electrical installation and any slab replacement/modifications in the 

summer 2023. 

• Operating Cost Analysis – As requested by the MA, we are evaluating the operating costs of the RCSTP 

in an effort to benchmark against other WWTP’s. Dave Ware has provided financial data that we will 

analyze, and we will provide our observations upon completion of the analysis. 

Sanitary Sewer Pipe Rehab 

• Chester Creek Sewer Rehab – We updated the construction scope and cost estimate for pipe lining 

the remainder of the asbestos cement sewers in the Supplee Valley neighborhood. A summary email 

with map and cost opinion was submitted to the Township.  

We also reviewed the inspection videos of a portion of the Chester Creek interceptor along Reservoir 

Road that was recently televised. Our observations and recommendations were separately submitted 

to the Township. 

We had previously intended to bid the Supplee Valley project in March 2023; however the project 

approach is being modified based upon the Chester Creek interceptor investigation. There is severe 

infiltration in several locations in the interceptor that are now the primary priority since we are not 

aware of any severe leaks in Supplee Valley. It should be noted that the most recent videos in Supplee 

Valley are three years old, so there could be issues that have emerged, but the interceptor work is the 

immediate priority.   

The Township is going to commission a TV investigation of the remainder of the Chester Creek 

interceptor to at least West Chester Pike in April. We will review and identify any additional needed 



EGMAU23001 April 5, 2023 Page 2 

East Goshen Municipal Authority  Engineer’s Report 

 

P:\Projects\EGMA\Memos to Board\2023\Engineers Report 2023-04-05.docx 

repairs. A bid package will then be developed for manhole-to-manhole pipe lining, pipe lining point 

repairs, pipe and manhole injection grouting, and other applicable rehabilitation along the Chester 

Creek interceptor. Pipe lining in Supplee Valley will be included to the extent that budget is available, 

likely as Add Items in the bid. 

It is our understanding that there is $300,000 available for the work this year ($150,000 in 2023 and 

$150,000 carried over from 2022). We are currently anticipating that the interceptor work could be 

half of the budget, leaving approximately $150,000 for Supplee Valley. This would address 

approximately half of the remaining unlined sewers in the neighborhood. The budget and scope will 

be defined more precisely upon completion of the remaining interceptor TV inspection. 

• Hershey’s Mill Estates – Sanitary sewer piping and manhole installations were completed on March 3. 

The storm sewer construction and temporary restoration was completed the following week. We 

performed inspections during the work, and we performed a punchlist inspection thereafter. The 

contractor is planning to return the week of April 10 to perform manhole vacuum testing, sewer pipe 

pressure testing and TV inspections, punchlist work, and permanent restoration.  

We received Payment Application #2, which is currently under review. 

As previously discussed, a significant quantity of additional stone bedding and backfill was authorized 

for use during construction to overexcavate to a suitable subgrade material and to provide more 

protection above the piping. The total as-built purchased volume of stone was approximately 

$105,000 as compared to an original estimate of $38,000. The project is still within budget, and the 

additional stone will provide improved pipe protection, stability, and life expectancy. 

• Ridley Creek Exposed Sewer Rehab – A full PADEP permit application has been prepared and will be 

submitted to PADEP in follow-up to the emergency authorization now that construction has been 

completed.  

New Connections 

• 1010 Hershey Mill Road (Moser) – We responded to questions from the design consultant regarding 

the procedure for the Sewage Facilities Planning Module submission and review. 

• 301 Reservoir Road (5-Lot Residential Subdivision) – The design consultant submitted a plan for the 

proposed gravity sewer extension that we are currently reviewing. 

Chapter 94 Reports 

• We completed the 2022 reports for the Ridley Creek, Chester Creek (West Goshen), and Westtown 

systems. We submitted the Ridley Creek directly report to DEP, and we submitted the Chester Creek 

and Westtown Tributary reports to West Goshen Township and Westtown Township respectively. 

East Goshen’s existing and projected treatment and conveyance needs for all three systems are all 